
 
 

UNIVERSIDADE DE SANTIAGO DE COMPOSTELA 
 

Departamento de Enxeñaría Química 
 
 

Aerobic granular biomass systems:  

a challenge for a better wastewater 

treatment and sludge management 

 
 
 
 

 
Memoria presentada por 
Mª Ángeles Val del Río 

Para optar ó grao de Doutor pola 
Universidade de Santiago de Compostela 

 
 

Santiago de Compostela, Setembro 2012 



 



i 

 

Table of contents 
 

 

Resumen          1 

Resumo          7 

Summary          13 

1. Chapter 1: Introduction       19 
1.1. Conventional activated sludge process     20 

1.1.1. Wastewater: production and treatment     20 
1.1.2. Limitations of the Conventional Activated Sludge (CAS) process  21 

1.2. Alternatives to the CAS process      25 
[...]
primary treatment, can affect them. Both SBRs were fed with a synthetic medium and one of 
them was supplemented with a residual amount of coagulant-flocculant reagents (CF), while the 
other served as control. The principal observed effect was a worse biomass retention capacity of 
the reactor fed with CF compared to the control one, which implied lower solids concentration 
(4.5 vs. 7.9 g VSS/L) and higher SVI (70 vs. 40 mL/g TSS). The granules obtained in the CF 
reactor presented also a higher average diameter (5.0 vs. 2.3 mm). Another observation was 
that in the CF reactor the maximum oxygen consumption rate decreased respect to the control 
but the removal efficiencies of organic matter (90%) and nitrogen (60%) were not affected. 

In Chapter 5 the distribution of the operational cycle of the aerobic granular SBR was 
changed respect to the distribution used in Chapters 3 and 4 in order to improve the treatment 
capacity and the nitrogen removal. In a first experiment the mature aerobic granular biomass of 
the control reactor of Chapter 4 was submitted to a progressive decrease in the famine/feast 
ratio by decreasing the length of the aerobic phase. The aim of this cycle change was to 
increase the treatment capacity of the system. The results obtained showed that to reduce the 
famine/feast ratio from 10 to 5 was possible increasing the treated OLR and Nitrogen Loading 



Summary 

 

17

Rate (NLR) in the system around 33%. The removal efficiencies of organic matter (97%) and 
nitrogen (64%) were not affected while a slight detriment of the granules characteristics was 
produced. In a second experiment mature aerobic granular biomass was taken from a pilot plant 
(100 L) treating pig manure and used to inoculate two SBRs at laboratory scale. In these SBRs 
an initial anoxic phase, previous to the aerobic one, was implemented in order to improve the 
nitrogen removal efficiency respect to the operation of the pilot plant (with only an aerobic 
phase). The results obtained showed that an anoxic phase of 30 min previous to the aerobic one 
with a pulse-fed mode increased the removal efficiency of the nitrogen in the pig manure from 
20 to 60%. However the cycle configuration comprising a continuous feeding simultaneous to an 
anoxic phase of 60 min not only did not enhance the nitrogen removal efficiency but also 
worsened the ammonia oxidation one. 

In Chapter 6 the effects of the thermal pre-treatment on the macroscopic and biochemical 
characteristics of the AGS were studied, as well as the anaerobic BioDegradability (BD) 
enhancement after this pre-treatment application. The biochemical characterization of the 
samples and the results obtained from the batch anaerobic tests were also used to validate a 
model that allows estimating the anaerobic biodegradability of the aerobic granular biomass. To 
achieve these objectives two AGS samples from aerobic granular pilot plants (100 L) were 
studied: one from a reactor fed with pig manure (AGS1) and another from a reactor fed with a 
synthetic medium to simulate an urban wastewater (AGS2). The pre-treatment temperatures 
were tested in a range between 60-210 ºC for AGS1 and 170-210 ºC for AGS2 and applied 
during 20 minutes. The results obtained with the untreated AGS samples showed that their 
anaerobic BD, of 33% for AGS1 and 49% for AGS2, was similar to that reported for a WAS (30-
50%). The thermal pre-treatment before the anaerobic digestion enhanced the BD of AGS1 
respect to the untreated sludge for all the temperatures assayed: 21% at 60 ºC; 42% at 90 ºC; 
64% at 115 ºC; 82% at 140 ºC; 88% at 170 ºC; 70% at 190 ºC and 58% at 210 ºC. For AGS2 
the thermal pre-treatment did not enhance the anaerobic BD at 170 ºC and improvement of only 
14% and 18% were achieved at 190 and 210 ºC, respectively. 

In Chapter 7 the feasibility of the application of continuous anaerobic digestion of AGS was 
studied. In this case the AGS sample was collected from the same aerobic granular pilot plant 
than AGS1 in Chapter 6. The anaerobic digester had a useful volume of 5 L and was operated 
in the mesophilic range (35 ºC) in three different operational stages. The first one corresponded 
with the anaerobic digestion of raw AGS, where the obtained values of BD (44%) and solids 
reduction (32%) were in the range than those reported for WAS. The anaerobic BD in this case 
was higher than that obtained in the batch tests (33%) in Chapter 6, probably due to changes in 
the AGS sample, since samples used in both experiments were collected from the pilot plant 
with one year of difference. The second stage corresponded with the anaerobic digestion of 
thermal pre-treated AGS. In this case the thermal pre-treatment was carried out at 130 ºC along 
20 minutes. The temperature of pre-treatment was chosen according to the results obtained 
previously in the batch tests (Chapter 6). This thermal pre-treatment of the AGS enhanced the 
reactor performance 32% and 47% in terms of BD and solids reduction, respectively. In the third 
stage the anaerobic digester was fed with a mixture of thermal pre-treated AGS and raw Primary 



Summary 

 

18 

Sludge (PS), since the bibliography indicates that the pre-treatment of the last one is not 
necessary. This mixture produced an enhancement of 17% for the solids removal respect to 
only pre-treated AGS, while the BD decreased from 58% to 53%, which was due to the higher 
CODT/VS ratio of the mixture respect to that corresponding to the experiment with only pre-
treated AGS. In this chapter microbial analysis with the FISH technique were done to know how 
the type of feeding influences the development of different microbial populations inside the 
anaerobic reactor. The main features observed were that the Archaea domain had a higher 
presence in comparison with the Bacteria domain. Furthermore the abundance of both domains 
decreased with the change on the feeding from raw AGS, to pre-treated AGS and its mixture 
with PS. 

 



1. Chapter 1: 
Introduction 

 

 

 

 

Summary 

This chapter aims to present the scope of this thesis. In a first point a brief overview about 
the wastewater, production and treatment, is provided to evaluate the convenience of the 
substitution of conventional treatment systems based on activated sludge by another with a 
smaller footprint, more efficient in terms of treatment capacity and nitrogen removal and with a 
lower sludge production. 

The aerobic granular technology is presented as a good alternative of improvement and a 
short historical evolution, conditions of operation, advantages, applications and scale-up are 
provided. Although this is a recent technology and some aspects like the stability of the formed 
granules, the optimization of the operation and the post-treatment of the aerobic granular sludge 
(AGS) generated are not still completely known. 

In a last part of the chapter the basic aspects of the anaerobic digestion and the possible 
pre-treatments available to improve it are described in order to know its applicability to the AGS 
digestion. The anaerobic digestion is an old and well-known process to treat the sewage sludge, 
so it is considered as a suitable option to treat the AGS. 



Chapter 1 

 

20 

1.1. CONVENTIONAL ACTIVATED SLUDGE PROCESS 

1.1.1. Wastewater: production and treatment 

In the last century, the global water use has increased by a factor of six with differences 
among the developed and developing areas. This high increase in water use is due to the global 
population growth and economic development. Due to this raise of wastewater production its 
treatment and disposal is an increasing drawback.  

The wastewater treatment is normally performed applying sequential treatments which 
correspond to three different types: primary, secondary, and tertiary (or advanced) treatments 
(Metcalf and Eddy, 2003). The primary treatments remove material that will either float or readily 
settle out by gravity and include physical processes like screening, grit removal and 
sedimentation. With the primary treatments approximately 50 to 70% of Total Suspended Solids 
(TSS), 25 to 50% of organic matter and 65% of the oil and grease are removed. The secondary 
treatments remove more than 85% of both TSS and organic matter in wastewater by using 
biological treatment processes. From this group the suspended growth systems like 
Conventional Activated Sludge (CAS) process are the most common ones. Although the primary 
and secondary treatments remove the majority of TSS and organic matter in most of the cases 
this level of treatment has proved to be insufficient to protect the receiving waters or to provide 
reusable water for industrial and/or domestic recycle. Thus, additional treatment stages, called 
advanced or tertiary treatments, have been included in the Waste Water Treatment Plants 
(WWTPs) to provide further organic and solids removals or nutrients and/or toxic materials 
removal. Tertiary treatment technologies can be considered as extensions of conventional 
secondary biological treatments or involve physical-chemical separation techniques (carbon 
adsorption, membranes, ion exchange, de-chlorination, reverse osmosis, etc.) 

In the European Union (EU) the wastewater treatment is regulated by the Directive 
91/271/EEC for Urban Waste Water Treatment (CEC, 1991), that has as objective to protect the 
environment from the adverse effects of urban wastewater disposal and water discharges from 
certain industrial sectors. The degree of treatment depends on the zone of disposal. In case of 
agglomerations with more than 2,000 population equivalents (p.e.) the secondary treatment 
must be applied for all discharges while for agglomerations with more than 10,000 p.e. in 
designated sensitive areas and their catchments advanced treatments are required. According 
to estimations of the EU-27 (CEC, 2009) there are more than 23,000 agglomerations larger than 
2,000 p.e., which produce a total wastewater pollution load of about 600 million p.e. and a 
surface of about 68% of the EU-27 territory is considered as sensitive area. As a result of the 
progressive implementation of this directive the amount of treated wastewater has increased in 
the EU in the last years (Figure 1.1). 



Introduction 

 

21

 

Figure 1.1.  Population percentage per European region connected to an urban WWTP over the 
period 1990 to 2007 and type of applied treatment (Source: European Environmental Agency 

and Eurostat). 

1.1.2. Limitations of the Conventional Activated Sl udge (CAS) process 

As it was previously mentioned the most widely used secondary treatment in the WWTPs 
is the CAS process (Figure 1.2). The system consists of an aerated tank that contains a 
suspension of microorganisms in wastewater. The organic matter oxidation and, under certain 
conditions, the nitrogen removal, take place in the biological reactor by means of the activity of 
the microorganisms, which grow using the substrate present in the wastewater. Completely 
mixing inside the aerated tank is achieved by means of aeration devices which also supply the 
needed oxygen for the microbial suspension. Once the suspension leaves the aeration tank 
enters the secondary settler where the microorganisms are separated from the liquid (effluent) 
by sedimentation. A portion of the settled biological sludge is then recycled to the aeration tank 
to maintain a high Mixed Liquor Suspended Solids (MLSS) concentration and the excess is 
purged from the system and sent to the sludge treatment line. However, despite the worldwide 
accepted use of this simple technology for hundreds of years, it presents some limitations 
related to its maximum removal capacity (Campos et al., 1999), nitrogen removal efficiency (Kim 

et al., 2011) and sludge production (Ramdani et al., 2010). 



Chapter 1 

�
22 

��������

	
�	�

�
�
	����

�
���
	���
�
���
� 
�������


������������

�������������

Figure 1.2. Schematic layout of the main units of the CAS process. 

System capacity 

Normally the CAS process capacity is limited by the maximal biomass concentration that 

can be accumulated. Due to the common poor settling properties of the activated sludge, with 

Sludge Volume Index (SVI) values normally above 100 mL/g TSS and settling velocities around 

1 m/h, the biomass concentration achieved inside the aerated reactor is low (1.5-3.5 g VSS/L) 

(von Sperling, 2007). This fact limits the treatment capacity to Organic Loading Rates (OLRs) 

between 1-2 kg COD/m3·d, which implies the use of large reactors. Maintenance of higher 

biomass concentrations in the system requires the installation of bigger secondary settlers which 

supposes a very high area requirements and an important increase of investment capital costs. 

Additionally, problems of bulking can appear due to the proliferation of filamentous 

microorganisms that worsen the settling properties of the flocs and promote the formation of 

foams in the surface of the secondary settler, producing high concentrations of suspended 

solids in the effluent (Seka et al., 2001). 

Nitrogen removal 

The nitrogen removal in the CAS process is performed by means of the nitrification and 

denitrification processes. Nitrification converts the ammonia to nitrate and denitrification reduces 

nitrate to nitrogen gas. 

Conventional processes used for nitrogen removal, nitrification and denitrification, take 

place in different environmental conditions. The denitrification process requires the absence of 

oxygen and the presence of organic matter and nitrate, while the nitrification occurs in the 

presence of oxygen in aerated systems. The most common configuration to achieve the nitrogen 

removal is the pre-denitrification one, which consists in a reactor tank comprising an anoxic 

zone previous to the aerated zone. The nitrification occurs in the aerobic zone, leading to the 

formation of nitrate. Nitrate is directed to the anoxic zone by means of an internal recirculation 

with high recycle ratios (from 100 to 400% of the influent flow). In the anoxic zone nitrate is 

reduced into nitrogen gas using as carbon source the wastewater that enters the system. The 

disadvantage of this configuration is that, to reach high denitrification efficiencies, very high 



Introduction 

 

23

internal recirculation ratios are needed, which is not always economically advisable (von 
Sperling, 2007). 

To achieve an efficient nitrification in the CAS process, relatively long Solids Retention 
Time (SRT) is necessary due to the fact that the growth rate of the nitrifying organisms is much 
slower than that of the heterotrophic organisms responsible of the organic matter oxidation (von 
Sperling, 2007). Thus the SRT should be such that it enables the development of the nitrifying 
bacteria before they are washed out from the system. Taking into account that the maximum 
specific growth rate of the nitrifying bacteria is between 0.3-0.7 d-1, Arceivala (1981) proposes 
that for wastewater without any specific inhibiting factor the minimum SRT value for nitrification 
with temperatures between 5 and 20 ºC is 12 and 3.5 days, respectively. Although to include a 
safety factor in the order of 1.5 to 2.5 is recommended to overcome possible peaks of influent 
ammonia load and other unexpected environmental variations (von Sperling, 2007). This long 
SRT requirement implies a larger reactor volume since the biomass concentration of CAS 
process is limited. Furthermore the treated Nitrogen Loading Rate (NLR) is low due to the low 
biomass concentration maintained in the unit able to perform the nitrogen removal processes 
(Campos et al., 1999). 

Sludge production 

As a consequence of the wastewater treatment an unwanted by-product is generated: 
sludge. The disposal of this sludge is both difficult and expensive, accounting between 50 and 
60% of the operational costs in a WWTP (Vesilind and Spinosa, 2001). The net sludge 
production in an activated sludge process depends on the amount of solids contained in the 